



**SAMPLE ASSAY DATA**

FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	FACE/SLOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO <sub>3</sub>	%MoS <sub>2</sub>	%Bi	%CaF <sub>2</sub>
		LENS	LEVEL	DATE												
102, 255	C1902					50.1	51.1	1.0 <sup>1.4</sup> CH	L	0.99	0.21	0.60				
259						51.1	52.1	1.0	L	0.89	0.11	0.79				
290						52.1	53.1	1.0	L	0.86	0.14	0.50				
291						53.1	53.6	0.5	L	0.89	0.08	0.95				
		LUCKS.			Σ	50.1	53.6	3.5		0.91	0.14	0.68				
102, 292			66-68.5	2.4 COME LOSS		67.2	68.2	1.0	L	0.81	0.01	0.09				
293				2.3M LOSS		68.2	69.2	1.0	L	2.19 <sup>1.15</sup>	0.05	0.11				
294						69.2	70.2	1.0	L	0.92	0.03	0.09				
295						70.2	71.2	1.0	L	3.87 <sup>1.15</sup>	0.07	0.69				
296				0.5M CORE		71.2	72.2	1.0	L	2.49 <sup>1.15</sup>	0.13	0.16				
297						72.2	73.2	1.0	L	0.89	0.11	0.27				
298				LOSS		73.2	74.2	1.0	L	2.38 <sup>1.15</sup>	0.13	0.42				
299						74.2	75.2	1.0	L	1.52	0.14	0.34				
300				1.1M		75.2	76.2	1.0	L	1.45	0.11	0.27				
301				0.4M LOSS		76.2	77.2	1.0	L	1.35	0.03	0.22				
102, 302			0.5	LOSS		77.2	78.4	1.2	1/4	0.83	0.02	0.21				
		KHAKI E			Σ	67.2	78.4	11.2		1.68	0.07	0.22				
		Khaki E (adjust locale grades in loss)			Σ			11.2		1.12	0.07	0.22				

















